
10-2006

¼” DIE GRINDER                                             Model 906H



2  Model   906H

Item Part No. 
No. No. Used Description

Item Part  No. 
No. No. Used Description

1 763606-2 1 COLLET NUT 6
3 321896-9 1 FRONT CAP
4 321894-3 1 SPINDLE
5 211103-7 1 BALL BEARING 6001LB
6 961052-5 1 RETAINING RING S-12
7 267018-6 1 FLAT WASHER 22
8 253758-2 1 FLAT WASHER 10
9 913101-4 1 SET SCREW M4X6

10 911161-0 4 P.H. SCREW M4X35 
(WITH WASHER)

11 315874-9 1 BARREL
12 212063-3 1 BALL BEARING 6000LB
13 267715-4 1 WAVE WASHER (OLD 253946-1)
14 342950-6 1 PLATE
15 911111-5 2 P.H. SCREW M4X10 

(WITH WASHER)
16 321895-1 1 COUPLING
17 911136-9 2 P.H. SCREW M4X20 

(WITH WASHER)
18 315872-3 1 REAR COVER
19 521551-5 1 FIELD ASSY 

(WITH ITEMS 43 & 44)
20 211028-5 1 BALL BEARING 627LB
21 213001-1 1 DUST SEAL 7
22 911190-3 2 (+) P.H. SCREW M4X60 

(WITH WASHER)
23 511556-3 1 ARMATURE ASSY (INCLUDES

ITEMS 20, 21 & 24)
24 241110-6 1 FAN 52
25 253758-2 1 FLAT WASHER 10
26 211063-3 1 BALL BEARING 6000LB
27 152289-7 1 INNER COVER (WITH ITEM 28)
28 263002-9 1 RUBBER PIN 4
29 263002-9 1 RUBBER PIN 4
30 651409-5 1 SWITCH
31 652175-7 1 INSULATION PAPER
32 911111-5 2 P.H. SCREW M4X10 

(WITH WASHER)

33 652101-6 1 HEX NUT M12
34 652061-2 1 WASHER 12
35 342951-4 1 SWITCH HOLDER
36 652101-6 1 HEX NUT M12
37 421305-9 1 DUST COVER
38 664625-0 1 CORD WITH PLUG 3P-18-2.5
39 682503-2 1 CORD GUARD 8-90
40 687004-5 1 STRAIN RELIEF
41 681000-5 2 INSULATION WASHER
42 911121-2 2 P.H. SCREW M4x14 

(WITH WASHER)
43 654018-9 2 GARTER SPRING
44 654501-6 2 SOLDERLESS CONNECTION P-1.25
45 652014-1 1 P. H. SCREW M4X8 

(WITH WASHER)
46 643550-8 2 BRUSH HOLDER CAP 5-8
47 191947-0 2 CARBON BRUSH CB-76(2PCS/SET)
48 157596-3 1 MOTOR HOUSING (INCLUDES

29, 49 & 50)
49 643557-4 2 BRUSH HOLDER 5-8
50 913101-4 2 SET SCREW M4X6

100 652008-6 2 P.H. SCREW M3.5X7 (WITH WASHER)
101 654037-5 3 INSULATION EYE TRMINAL FV1.25-M3
102 654509-0 1 CLOSED END CONNECTOR 2-SD
103 654002-4 1 SOLDERLESS EYE TERMINAL 1.25-M4

ACCESSORIES

A01 794217-2 1 DRESSING STONE
A02 781003-0 1 WRENCH 10 (FOR SPINDLE)
A03 781008-0 1 WRENCH 17 (FOR SPINDLE)
A04 741617-7 1 WHEEL POINT 1/4" SHANK
A05 741616-9 1 WHEEL POINT 1/4" SHANK

A06 763625-8 1 1/4" COLLECT CONE
A06 763626-6 1 1/8" COLLECT CONE


